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1. ATTESTATION OF TEST RESULTS

COMPANY NAME: SAMSUNG ELECTRONICS CO., LTD.

EUT DESCRIPTION: GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, ANT+,
NFC and WPT

MODEL NUMBER: SM-N975F/DS, SM-N975F, SM-N975X

SERIAL NUMBER: R38M50ASH5W,

DATE TESTED: JUN 23, 2019 — JUN 26, 2019;

APPLICABLE STANDARDS
STANDARD TEST RESULTS
FCC PART 15B Pass

UL Korea, Ltd. tested the above equipment in accordance with the requirements set forth in the
above standards. All indications of Pass/Fail in this report are opinions expressed by UL Korea,
Ltd. based on interpretations and/or observations of test results. Measurement Uncertainties
were not taken into account and are published for informational purposes only. The test results
show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the
conditions and modes of operation as described herein. This document may not be altered or
revised in any way unless done so by UL Korea, Ltd. and all revisions are duly noted in the
revisions section. Any alteration of this document not carried out by UL Korea, Ltd. will
constitute fraud and shall nullify the document. This report must not be used by the client to
claim product certification, approval, or endorsement by IAS, any agency of the Federal
Government, or any agency of any government.

Approved & Released For

UL Korea, Ltd. By: Tested By:
:}79&'&;/1‘"—
SungGil Park Junwhan Lee
Suwon Lab Engineer Suwon Lab Engineer
UL Korea, Ltd. UL Korea, Ltd.
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with following methods.

1. FCC CFR 47 Part 2.
2. FCC CFR 47 Part 15.
3. ANSI C63.4, 2014

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 218 Maeyeong-ro,
Yeongtong-gu, Suwon-si, Gyeonggi-do,16675, Korea. Line conducted emissions are measured
only at the 218 address. The following table identifies which facilities were utilized for radiated
emission measurements documented in this report. Specific facilities are also identified in the test
results sections.

218 Maeyeong-ro
X] Chamber 1
X] Chamber 2
[ ] Chamber 3

UL Korea, Ltd. is accredited by IAS, Laboratory Code TL-637. The full scope of accreditation
can be viewed at http://www.iasonline.orq/PDF/TL/TL-637.pdf.
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4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been
calibrated in accordance with the manufacturer's recommendations, and is traceable to
recognized national standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
EIRP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna) + Substitution Antenna Factor
(dBi)
ERP = PSA reading with EUT worst orientation (dBm) + Path loss (dB) — cable
loss( between the SG and substitution antenna)
(Path loss = Signal generator output — PSA reading with substitution antenna)

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 2.32 dB
Radiated Disturbance, 30 MHz to 1 GHz 3.86 dB
Radiated Disturbance, 1 GHz to 18 GHz 5.97 dB
Radiated Disturbance, 18 GHz to 40 GHz 5.57 dB

Uncertainty figures are valid to a confidence level of 95%.
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5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a GSM/WCDMA/LTE Phone + BT/BLE, DTS/UNII a/b/g/n/ac/ax, ANT+, NFC and
WPT. This test report addresses the WWAN operational mode.

5.2. TEST MODE

Mode Description

GSM850 Communicating with Call simulator(CMW500)
WCDMA BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 5 Communicating with Call simulator(CMW500)
LTE BAND 12 Communicating with Call simulator(CMW500)
LTE BAND 13 Communicating with Call simulator(CMW500)
LTE BAND 26 Communicating with Call simulator(CMW500)

5.3. WORST-CASE ORIENTATION AND MODE

For GSM850/LTE Band 13, EUT was investigated in three orthogonal orientations X, Y and Z it
was determined that Z orientation was worst-case orientation.

For WCDMA B5/LTE B5/LTE B12/ LTE B26, EUT was investigated in three orthogonal
orientations X, Y and Z it was determined that X orientation was worst-case orientation.

Note : The EUT is continuously communicated with the call box during the tests. Also attached
with travel adapter for the worst case condition.

LTE Band 17

LTE Band 17 (Rx Frequency range: 734-746 MHz) is covered by LTE Band 12 (Rx Frequency
range: 729-746 MHz) due to overlapping frequency range, same maximum tune-up limit and
same channel bandwidth.
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5.4. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

Support Equipment List
Description Manufacturer Model Serial Number FCC ID
Charger SAMSUNG EP-TA800 R37M4PWA4FW1SE3 N/A
Data Cable SAMSUNG EP-DG977 N/A N/A
/O CABLE
I/O Cable List
Cable No Port # of identical | Connector | Cable Type Cable Remarks
ports Type Length (m)
1 DC Power 1 C Type Shielded 1.0m N/A
TEST SETUP

The EUT is continuously communicated with the call box during the tests.
This EUT is able to equipped with S-pen on the inside. Spot check were performed both

inserted and removed condition. Because there is no deviation between the two data, all tests
were performed under equipped with the S-pen.

SETUP DIAGRAM FOR TESTS (RADIATED TEST SETUP)

= (@ iry

Eei5 434 &.

Communication Test Set

— —
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DATE: JUN 27, 2019

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this
report:

Test Equipment List

Description Manufacturer Model S/N Cal Due
Ante;ggjgggiﬂzfc"e ETS 3121D DB4 00164753 06-30-19
Antenna, Horn, 40 GHz ETS 3116C 00166155 08-14-20
Preamplifier ETS 3116C-PA 00168841 08-09-19
Antenna, Horn, 40 GHz ETS 3116C 00168645 12-04-19
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 750 08-04-20
Antenna, Bilog, 30MHz-1GHz | SCHWARZBECK VULB9163 845 08-04-20
Antenna, Bilog, 30MHz-1GHz SCHWARZBECK VULB9163 749 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00167211 08-04-20
Antenna, Horn, 18 GHz ETS 3115 00161451 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168724 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00205959 08-04-20
Antenna, Horn, 18 GHz ETS 3117 00168717 08-04-20
Communications Test Set R&S CMW500 115331 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 341282 08-07-19
Preamplifier, 1000 MHz Sonoma 310N 370599 08-06-19
Preamplifier, 1000 MHz Sonoma 310N 351741 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1876511 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 | 2029169 08-07-19
Preamplifier, 18 GHz Miteq AFS42-00101800-25-S-42 1896138 08-07-19
EMI Test Receive, 40 GHz R&S ESU40 100439 08-06-19
EMI Test Receive, 40 GHz R&S ESU40 100457 08-06-19
EMI Test Receive, 44 GHz R&S ESW40 101590 08-06-19

Directional Antenna Cobham FPA3-0.8-6.0R/1329 80108-0004 N/A
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G005 08-08-19
High Pass Filter 1.2GHz Micro-Tronics HPM50108-02 G006 08-08-19
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 010 08-08-19
High Pass Filter 2.8GHz Micro-Tronics HPM50111-02 011 08-08-19
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G001 08-08-19
High Pass Filter 4GHz Micro-Tronics HPM50118-02 G002 08-08-19
Attenuator PASTERNACK PE7087-10 A009 08-08-19
Attenuator PASTERNACK PE7087-10 A001 08-08-19
Attenuator PASTERNACK PE7087-10 A008 08-08-19
Attenuator PASTERNACK PE7087-10 2 08-07-19
Attenuator PASTERNACK PE7395-10 AO011 08-08-19

UL Software
Description Manufacturer Model Version
Radiated software UL UL EMC Ver 9.5
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DATE: JUN 27, 2019

7. APPLICABLE LIMIYS AND TEST RESULTS

. TEST PROCEDURE

ANSI C63.4: 2014

LIMIT

815.109 (a) Except for Class A digital devices, the field strength of radiated emissions from
unintentional radiators at a distance of 3 meters shall not exceed the following values:

Limits for radiated disturbance of Class B ITE at measuring distance of 3 m

Frequency range

Quasi-peak limits

(MH2) (dBuV/m)
30 to 88 40
88 10 216 435
216 to 960 46
Above 960 MHz 54

Note: The lower limit shall apply at the transition frequency.
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7.1. Above 1 GHz in the GSM850

LOW CHANNEL(869.2MHz)

HORIZONTAL PEAK PLOT

118LJL SUWON Lab Chamber 1 2819 Jun 24 28:32:18
Radiated Emissions 3-Meters
Pro ject Number :4785089880
108 Client:Samsung
Config EUT / AC Adapter
Mode: Tx_GSM 858 _Low_Above 16
9m Tested by:45585
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3 7m.
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Frequency (GHz)
Range (6H) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  Sups/Mode Position | Range (B2 REW/UE Ref/Attn  Det/fug Hode Sucep Pts  5upo/liode  Position
1121 HC-6d6)/38 8178 EAK/LogPur-Uideo  MBmsec(Autc) 9081 HAKH #-368degs
I UL SUWON Lab Chamber 1 2818 Jun 24 28:32:18
Radioted Emissions 3-Meters
Pro ject Number:4785803800
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx GSM 850 Low Ahove 16
9m Tested by:45585
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O
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Frequency (GHz>
Range (GH) REU/UBU Ref/Atin  Det/fvg Mode Swep Pts #Supe/ods Fosition | Range (Gi2) REW/UB Ref/Btin  Det/fug Hode Sucep Pts  ¥5upo/liode  Position
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DATA
Trace Markers
Marker Frequency Meter Det. 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuv) dBuV/im
1 1.702 35.16 PK 28.6 -36.1 7 28.36 - - 74 -45.64 0-360 100 H
2 3.288 32.68 PK 32.7 -33.8 7 32.28 - - 74 -41.72 0-360 100 H
3 5.933 30.33 PK 35.1 -30.5 4 35.33 - - 74 -38.67 0-360 100 H
4 1.697 34.52 PK 28.6 -36.1 .6 27.62 - - 74 -46.38 0-360 100 \%
5 3.297 36.97 PK 32.7 -33.7 7 36.67 - - 74 -37.33 0-360 100 \
6 5.885 31 PK 35 -30.6 5 35.9 - - 74 -38.1 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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DATE: JUN 27, 2019

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

H@UL SUWON Lab Chamber 1 2818 Jun 24 28:27:22
Radiated Emissions 3-Meters
Pro ject Number :4785009880
160 Client:Samsun
Config EUT / AC Adapter
Mode:Tx_GSM 858 Mid Above 16
9m Tested by: 45585
80
3 7e
C
o
N
5 68
T Class B Avg Limit (dBuVU/m)
£
~
2 58
@
©
48 3
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39 ! PRNE N YY) St AR AN ARAANVYY
LT »WMW’W"Wwwmww‘ﬂW
208
1 18
Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueey Pts  #Sups/Mode Position | Ronge (B2 REW/VE Ref/Attn  Det/fug Mode Susep Pts #5ups/Miode Position
1:1-18 1HG-6d8)/38  B1/B PERK/LogPur—Video  3Bnsec(futc) 9861 HAKH 8-36Bdegs
| 18L|L SUWON Lab Chamber 1 2819 Jun 24 28:27:22
Radioted Emissions 3-Meters
Pro ject Number:47858898008
186 Clitnt:Samsung
Config:EUT / AC Adapter
Mode:Tx_GSM 850 _Mid fhove 1G
90 Tested by:45585
80
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2
>
C
5 6o
- Class B Avg Limit (dBul/m)
3
2 56
T
40
6
5 o
?.
368 4
fa}
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1 18
Frequency (GHzJ
Range (GHz) [E Ref/Attn  Det/fvg Mode Sweep Pts #owps/Mode Fosition | Renge (B2 REW/VB Ref/Atin  Det/fvg Mode Susep Pts #5ups/Miode Position
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.705 35.24 PK 28.6 -36.1 7 28.44 74 45.56 0-360 100 H
2 3.432 32.13 PK 32.7 -33.2 6 32.23 74 41.77 0-360 100 H
3 5.878 30.55 PK 35 -30.6 5 35.45 74 38.55 0-360 100 H
4 1.696 34.52 PK 28.6 -36.1 6 27.62 74 46.38 0-360 100 \%
5 3.411 32.22 PK 32.7 -33.2 7 32.42 74 41.58 0-360 100 \%
6 5917 30.75 PK 35 -30.5 4 35.65 74 38.35 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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HIGH CHANNEL (893.8MHz)

HORIZONTAL PEAK PLOT

I UL SUWON Lok Chamber 1 2818 Jun 24 28:37:08
Radiated Emissions 3-Meters
Pro ject Number :4785009880
188 Client: Somsung
Config EUT / AC Adapter
Mode : Tx_GSM 850 _High_Abave 16
9m Tested by: 45585
80
S 7o
C
o
N
5 68
z Class B Avg Limit (dBuU/m)
£
~
2 58
@
©
48 ”
1h 3y aditih ]
2 A Wl
25 ; g RO wad bbb S
g P g, L
208
1 18
Frequency (GHz)
Range (GH2) REUABU Ref/Attn  Det/Avg flode Susel Pte  ¥oups/Mods Position | Range (G REW/UEl Ref/Attn  Det/Avg Hode ) Pte  ¥oupaiMiods Position
1:1-18 1HG-6d8)/38  B1/B PERK/LogPur—Video  3Bnsec(futc) 9861 HAKH 8-36Bdegs
I UL SUWON Lab Chamber 1 2818 Jun 24 28:37:08
Radioted Emissions 3-Meters
Pro ject Number:47898038008
100 Client:Samsung
Config EUT / AC Adapter
Mode:Tx_GSM 850_High_Above 16
9m Tested by:45585
80
T 78
o
5
C
L 68
E Closs B Avg Limit (dBul/m)
~
3
2 56
<
48
£ £
5
39 =
28
1 8
Frequency (GHz)
Range (GH) REU/UBU Ref/Atin  Det/fvg Mode Swcep Pts ¥owpe/ode Fosition | Range (G2 REW/UB Ref/ftin  Det/fug Hode Sucep Pts  ¥5upo/liode  Position
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DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.687 34.98 PK 28.5 -36.1 5 27.88 - - 74 -46.12 0-360 100 H
2 3.434 32.94 PK 32.7 -33.2 .6 33.04 - - 74 -40.96 0-360 100 H
3 6.252 29.72 PK 35.3 -29.9 5 35.62 - - 74 -38.38 0-360 100 H
4 1.697 43.92 PK 28.6 -36.1 .6 37.02 - - 74 -36.98 0-360 100 \%
5 3.456 31.7 PK 32.7 -33.1 .5 318 - - 74 -42.2 0-360 100 \%
6 6.324 29.93 PK 35.3 -30 .3 35.53 - - 74 -38.47 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1

FCC ID: ABLSMN975F

7.2. Above 1 GHz in the WCDMA Band 5

DATE: JUN 27, 2019

LOW CHANNEL(871.4MHZz)
118UL SUWON Lab Chamber 1 2819 Jun 24
Radiated Emissions 3-Meters
Pro ject Number :4785089880
108 Client:Samsung
Config EUT / AC Adapter
Mode : Tx_WICDMA B5 Low_Above 16
9m Tested by:45585
80
3 7m.
c
o
N
5 68
T Closs B Avg Limit (dBulU/m)
N
2 58
@
°
48 g
) 2 I s
AN e A W b A
39 o ‘ g i botbaihobo ddhd
g bt ™I b, par MM
26
1 18
Frequency (GHz)
Range (6H) REU/UB Ref/Attn  Dei/h Susep Pts  Sups/Mode Position | Range (B2 REW/UE cop Pts  5upo/liode  Position
1:1-18 IHG-68)/38  B1/8 EAK HBnsec(huto) BB HAXH 8-36Bdeg
118LIL SUWON Lab Chamber 1 2818 Jun 24 22:52:24
Radioted Emissions 3-Meters
Pro ject Number:4785803800
188 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx UCDMA BS Low Above 16
9m Tested by:45585
80
T 78
o
I
O
17
E Closs B Avg Limit (dBul/m)
~
3
2 56
<
48
S)
5 o
Q@
36
28
1 18
Frequency (GHz>
Range (GH) REU/UBU Ref/Atin  Det/fvg Mode Pts #Supe/ods Fosition | Range (Gi2) REW/UB o Pts  ¥5upo/liode  Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det. 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuv) dBuV/im
1 1.878 35.13 PK 30.5 -35.7 7 30.63 - - 74 -43.37 0-360 100 H
2 3.815 31.56 PK 33.3 -32.9 .5 32.46 - - 74 -41.54 0-360 100 H
3 6.607 28.7 PK 35.4 -29.4 5 35.2 - - 74 -38.8 0-360 100 H
4 1.877 34.76 PK 30.5 -35.7 7 30.26 - - 74 -43.74 0-360 100 \%
5 3.813 31.76 PK 33.3 -32.9 5 32.66 - - 74 -41.34 0-360 100 \
6 6.67 28.81 PK 35.4 -29.3 .3 35.21 - - 74 -38.79 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

I UL SUWON Lok Chamber 1 2818 Jun 24 22:46:46
Radiated Emissions 3-Meters
Pro ject Number :4785009880
188 Client: Somsung
Config EUT / AC Adapter
Mode:Tx_LCDMA BS Mid_Above 16
9m Tested by: 45585
86
3 7e
C
o
N
5 68
T Class B Avg Limit (dBuVU/m)
N
2 58
@
o
40 ; U3 o v
o Mo w% W h i
30 1 Acbs bbbt A ARSI R A '
[ M»W":WW“"M WW
20
1 18
Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueey Pts  #Sups/Mode Position | Ronge (B2 REW/VE Ref/Attn  Det/fug Mode Susep Pts #5ups/Miode Position
1:1-18 1HG-6d8)/38  B1/B PERK/LogPur—Video  3Bnsec(futc) 9861 HAKH 8-368degs
| 18UL SUWON Lab Chamber 1 2819 Jun 24 22:46:46
Radioted Emissions 3-Meters
Pro ject Number:47858898008
186 Clitnt:Samsung
Config:EUT / AC Adapter
Mode:Tx_UCDMA BS Mid_Above 16
90 Tested by:45585
86
T /8
2
-
C
3 6B
- Class B Avg Limit (dBul/m)
3
2 56
o
40
=)
5 o
o
3B 4
20
1 18
Frequency (GHzJ
Range (GHz) [E Ref/Attn  Det/fvg Mode Sweep Pts #owps/Mode Fosition | Renge (B2 REW/VB Ref/Atin  Det/fvg Mode Susep Pts #5ups/Miode Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.806 35.22 PK 29.7 -36 4 29.32 74 44.68 0-360 100 H
2 3.439 32.98 PK 32.7 -33.2 6 33.08 74 40.92 0-360 100 H
3 6.76 28.67 PK 35.5 -28.9 5 35.77 74 38.23 0-360 100 H
4 1.791 34.76 PK 29.5 36 5 28.76 74 45.24 0-360 100 \%
5 3.436 32.38 PK 32.7 333 6 32.38 74 41.62 0-360 100 \%
6 6.721 28.12 PK 35.5 29 4 35.02 74 38.98 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

HIGH CHANNEL (891.6MHz)

HORIZONTAL PEAK PLOT

118LIL SUWON Lab Chamber 1 2818 Jun 24 22:41:26
Radiated Emissions 3-Meters
Pro ject Number :4785009880
160 Client:Samsun
Config EUT / AC Adapter
Mode : Tx_LICDMA B5 High_Above 16
9m Tested by: 45585
80
S 7o
C
o
N
L 6o
T Class B Avg Limit (dBuVU/m)
N
3 5@
@
bl
48 3 ‘ -
§ MMWW p 'hvl Vet ) .
39 LI PN
bl AR LN S AT
20
1 18
Frequency (GHz)
Range (GH2) REUABU Ref/Attn  Det/Avg flode Susep Pte  ¥oups/Mods Position | Range (G REW/UEl Ref/Attn  Det/Avg Hode ) Pte  ¥oupaiMiods Position
121218 MC-66)/38 8178 PERK/LogPur—Video  HBnsec (Futo) 5881 MAKH &-360degs
118LIL SUWON Lab Chamber 1 2818 Jun 24 22:41:26
Radiated Emissions 3-Meters
Pro ject Number :4785089880
180 Client:Samsung
Config EUT / AC Adapter
Mode : Tx_LICDMA B5_High_fbove 16
9m Tested by: 45585
86
o 78
v
>
C
5 6o :
8 Closs B Avg Limit (dBulU/m)
N
3>
2 5@
°
44
[
5 (6]
o]
30 ﬁ .
20
1 14
Frequency (GHz)
Range (GH0) REUABH Ref/Attn  Det/vg flode Swsep Pte ¥oups/Mode Position | Range (G2 REW/UBU Ref/Atn  Det/fvg Motk Sweer Pls  ¥oups/Miode Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.857 34.37 PK 30.3 35.8 7 29.57 74 44.43 0-360 100 H
2 3.748 31.36 PK 33.1 33 5 31.96 74 42.04 0-360 100 H
3 5.968 30.79 PK 35.1 30.6 4 35.69 74 38.31 0-360 100 H
4 1.841 35.06 PK 30.1 35.9 .6 29.86 74 44.14 0-360 100 \%
5 3.699 32.42 PK 33.1 33 .5 33.02 74 40.98 0-360 100 \%
6 5.979 30.82 PK 35.1 30.6 4 35.72 74 38.28 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.

Page 22 of 88

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

7.3.

LOW CHANNEL(870.5MHz)

Above 1 GHz in the LTE Band 5

HORIZONTAL PEAK PLOT

! 18UL SUWON Lab Chamber 2019 Jun 24 18:33:085
Rodioted Emissions 3-Meters
o Project Number:4789089800
188 Cl ient : Samsung
Canfig:EUT / AC Adapter
Mode:Tx_LTE BS Low Above 16
9g Tested by:45585
80
3 78
4
[
N
5 68
T Class B Avg Limit (dBulU/m)
S
3 56
@
T
40 5
h “
3 L i i i
2 A Frenyn y W s
Aub AN il PPN v
38 & LN T | AP A
i R P e W\WMMWW%'W‘
26
1 18
Frequency (GHz)
Rangs (6Hz) REU/UBU Ref/Aittn  Det/Avg Mode Suesp Pis  ups/fode Position Range (6Hz) REW/ VB Ref/Attn  Det/Avg Mode Sweep Pts  #5ups/Mode  Fosition
1o H(-6dB) /30 E7/8 PEAK/LogPur-Video  HEnacc(Auto) 2031 HAkH 8-360cegs H
| 18UL SUWON Lab Chamber ! 2019 Jun 24 18:33:05
Rodiated Emissions 3-Meters
Project Number:47890089800
1008 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B5_Low_Above 16
9g Tested by:45585
80
T 78
o
>
C
5 6ol
. Class B Avg Limit (dBulU/m)
~
3 se
@
T
40 &
4 o
@,
39 2
20
1 18
Frequency (GHz)
Range (6H2) RELL/VBl] Ref/Attn  Det/Avg Mode Sues Pia oups/fode Position Range (6Hz) I Ref/Bttn  Det/Avg Mode Sueep Pts H5ups/Mode Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det. 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuv) dBuV/im
1 1.727 36.18 PK 28.8 -36 .8 29.78 - - 74 -44.22 0-360 100 H
3 3.92 32.17 PK 33.5 -32.7 .5 33.47 - - 74 -40.53 0-360 100 H
5 7.78 27.44 PK 35.9 -27.1 .6 36.84 - - 74 -37.16 0-360 100 H
2 1.724 35.78 PK 28.8 -36 .8 29.38 - - 74 -44.62 0-360 100 \%
4 3.9355 32.13 PK 33.5 -32.7 5 33.43 - - 74 -40.57 0-360 100 \
6 7.672 27.94 PK 35.9 -27.3 5 37.04 - - 74 -36.96 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

! 18UL SUWON Lab Chamber 2819 Jun 24 18:22: 21
Rodioted Emissions 3-Meters
o Project Number:4789083800
168 Cl ient : Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B5_Mid_Above 16
9g Tested by:45585
80
3 7@
4
[
N
5 66
T Class B Avg Limit (dBulU/m)
S
2 5B
@
T
40
Pk ey v - A A
| . 2 KA AN A o
39 P PR Ptk AV
bt W,\M«»"WQ\W‘M,WNW'W "
268
1 18
Frequency (GHz)
Range (6H2) RELL/UBl] Ref/Attn  Dst/Avg Mode Suesp Pis  #owps/fode  Position Range (6Hz) REW/ VB Ref/Bttn  Det/fvg Mode Gueep Pts  #5ups/fode  Position
1:1-18 H-6d8)/30k  B7/8 PEAK/LogPur-Video  34Bnsec(Auto) 5681 HAXH B-360degs |
| 1@UL SUWON Lab Chamber 2819 Jun 24 18:22: 21
Rodioted Emissions 3-Meters
Project Number:47890083800
1ee Cl ient : Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B5 Mid Above 16
95 Tested by:45585
80
T 78
v
>
C
L 68
B Class B Avg Limit (dBuU/m)
~
3
2 o8
T
40 5
o
4
38 2 i
26
1 Iz
Frequency (GHz)
Range (62) REU/UB Ref/fittn  Det/Avg Mode Suesp Pis  #Gwpe/fode Fosition Range (6Hz) RO/ VB Ref/Attn  Det/Avg Mode Sueep Pts  ¥5ups/Mode Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det. 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GH2) Reading Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) dBuV/m
1 1.396 36.36 PK 29.4 -36.7 .6 29.66 - - 74 -44.34 0-360 100 H
3 2.442 34.34 PK 31.8 349 .8 32.04 74 41.96 0-360 100 H
5 6.752 28.84 PK 35.5 28.9 5 35.94 74 38.06 0-360 100 H
2 1.394 35.99 PK 29.4 36.7 .6 29.29 74 44.71 0-360 100 \%
4 2.447 33.99 PK 31.9 34.8 .8 31.89 74 42.11 0-360 100 \
6 6.758 29.7 PK 35.5 28.9 5 36.8 74 37.2 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

! 18UL SUWON Lab Chamber 2819 Jun 24 18:28:37
Rodioted Emissions 3-Meters
o Project Number:4789083800
168 Cl ient : Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B5_High_fbove 1G
9g Tested by:45585
80
3 7@
4
[
N
6ol
T Class B Avg Limit (dBulU/m)
S
2 5B
@
T
49 N D)
3 Ao ik rtabighven ' N
3m | et b AAAAARARARNAP MM T
b PN S b A
268
1 18
Frequency (GHz)
Range (6H2) RELL/UBl] Ref/Attn  Dst/Avg Mode Suesp Pis  #owps/fode  Position Range (6Hz) REW/ VB Ref/Bttn  Det/fvg Mode Gueep Pts  H5ups/fode  Position
1:1-18 H-6d8)/30k  B7/8 PEAK/LogPur-Video  34Bnsec(Auto) 5681 HAXH B-360degs |
| 18UL SUWON Lab Chamber ! 2619 Jun 24 18:28:37
Rodiated Emissions 3-Meters
Project Number:4789983800
108 Cl ient: Samsung
Config:EUT / AC Adapter
Made: Tx_LTE B5_High_Ahove 16
[=)Z] Tested by:45585
80
T 78
0
>
C
3 6@ ;
c Class B Avg Limit (dBuU/m)
~
3 sp
2 4]
<
48 o
o,
3
38 g
28
1 18
Frequency (GHz)
Range (6H2) RE/UBlI Ref/Attn  Det/Avg Mode Suesp Pis #Gwps/fode Position Range (6Hz) REW/ VB Ref/Bttn  Det/fvg Mode Sueep Pts  H5ups/Mode  Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.446 35.2 PK 29 36.6 7 28.3 74 45.7 0-360 100 H
3 3.148 33.45 PK 32.7 33.7 7 33.15 74 40.85 0-360 100 H
5 7.615 28.56 PK 35.8 275 4 37.26 74 36.74 0-360 100 H
2 1.451 36.42 PK 28.9 36.5 7 29.52 74 44.48 0-360 100 \%
4 3.143 33.83 PK 32.7 33.6 7 33.63 74 40.37 0-360 100 \%
6 7.621 29.19 PK 35.8 275 .3 37.79 74 36.21 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

7.4.

LOW CHANNEL(730.5MHz)

Above 1 GHz in the LTE Band 12

HORIZONTAL PEAK PLOT

! 18LJL SUWON Lab Chamber 2819 Jun 24 18:38:42
Radiated Emissions 3-Meters
o Project Number:4789809800
188 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B12 Low Above 16
9g Tested by:45565
80
3 78
C
o
N
5 66
T Class B Avg Limit (dBuU/m)
S
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Frequency (GHz)
Rangs (6Hz) REU/UBlI Ref/fttn  Det/Avg Mode Sucep Pis  toups/fode  Position Range (6Hz) REW/ VBl Ref/fttn  Det/Avg Mode Sueep Pts 5ups/fode  FPosition
11e H-6aB) /30 €7/8 PEAK/LagPur-Video  HEnscc(Auto) 9931 HAKH B-36hcegs H
| 18LJL SUWON Lab Chamber | 2019 Jun 24 18:38:42
Roadiated Emissions 3-Meters
Project Number:47898095800
180 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B12_Low Above 1G
9g Tested by:45565
80
o 78
o
>
C
5 eg-
B Class B Avg Limit (dBulU/m)
~
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@
T
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Frequency (GHz)
Range (6H2) REU/UB Ref/fittn  Det/Avg Mode Sueep Pia  toups/fode Position Rangs (6Hz) REW/UBM Ref/fttn  Det/Avg Mode Sueep Pto  5ups/fode Fosition
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det. 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuv) dBuV/im
1 1.399 47.64 PK 29.4 -36.6 .6 41.04 - - 74 -32.96 0-360 100 H
3 3.558 324 PK 33 -33.2 .6 32.8 - - 74 -41.2 0-360 100 H
5 8.121 26.72 PK 36.3 -26.6 .6 37.02 - - 74 -36.98 0-360 100 H
2 1.399 42.04 PK 29.4 -36.6 .6 35.44 - - 74 -38.56 0-360 100 \%
4 3.56 32.09 PK 33 -33.2 .6 32.49 - - 74 -41.51 0-360 100 \
6 8.121 28.08 PK 36.3 -26.6 .6 38.38 - - 74 -35.62 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

MID CHANNEL (737.5MHz)

HORIZONTAL PEAK PLOT

! 18UL SUWON Lab Chamber 2819 Jun 24 18:43:57
Rodioted Emissions 3-Meters
o Project Number:4789083800
168 Cl ient : Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B12_Mid_fbove 1G
9g Tested by:45585
80
3 7@
4
[
N
5 66
T Class B Avg Limit (dBulU/m)
S
2 5B
@
° 1
49 9 5 "
3 Ll o A ‘
e e aklAAAAAA Wi
38 : PN NSNS
T e
268
1 18
Frequency (GHz)
Range (6H2) RELL/UBl] Ref/Attn  Dst/Avg Mode Suesp Pis  #owps/fode  Position Range (6Hz) REW/ VB Ref/Bttn  Det/fvg Mode Gueep Pts  #5ups/fode  Position
1:1-18 H-6d8)/30k  B7/8 PEAK/LogPur-Video  34Bnsec(Auto) 5681 HAXH B-360degs |
| 18UL SUWON Lab Chamber 2619 Jun 24 18:43:57
Rodiated Emissions 3-Meters
Project Number:4789009880
108 Client;:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B12_Mid _Above 16
[=)Z] Tested by:45585
80
T 78
v
5
C
L 66
B Class B Avg Limit (dBuU/m)
~
3
2 o8
]
40 @
=} y o
G
30
26
1 18
Frequency (GHz)
Range (Hz) REU/UBlI Ref/Bttn  Det/Avg Hode Sueep Pis  #oups/fods  Position Range (6Hz) N Ref/Attn  Det/fvg Mode Gueep Pt H5ups/Mode  Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det. 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GH2) Reading Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) dBuV/m
1 1.4145 48.78 PK 29.2 -36.6 6 41.98 - - 74 -32.02 0-360 100 H
3 3.99 31.48 PK 33.5 -32.5 4 32.88 74 41.12 0-360 100 H
5 8.013 27.44 PK 36.1 -26.7 4 37.24 74 36.76 0-360 100 H
2 1.414 43.55 PK 29.2 -36.6 6 36.75 74 37.25 0-360 100 \%
4 3.989 31.86 PK 33.5 -32.4 4 33.36 74 40.64 0-360 100 \
6 8 27.19 PK 36.1 -26.7 4 36.99 74 37.01 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

HIGH CHANNEL (744.5MHz)

HORIZONTAL PEAK PLOT

I UL SUWON Laob Chamber 2819 Jun 24 18:49:23
Radiated Emissions 3-Meters
o Project Number:4789009880
188 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B12_High_Above 16
9p Tested by:45565
80
3 78
4
0
N
5 681
T Class B Avg Limit (dBuU/m)
S
2 50
@
T
40 i 4
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38 T oA
ot st b ol
268
1 iz
Frequency (GHz)
Range (6Hz) REUL/UBlI Ref/Attn  Dst/Avg Mode Sucep Pls  #aups/fode  Position Range (6Hz) BN/ VBl Ref/fttn  Det/Avg Mode Gueep Pts  #5ups/fode  Position
11718 H-6dB) /30 87/8 PEAK/LogPur-Video  34Bnsec(Auto) 9031 HAKH 8-368cegs H
| 18UL SUWON Lab Chamber | 2019 Jun 24 18:49:23
Rodiated Emissions 3-Meters
Project Number:4789009880
108 Client:Samsung
Config:EUT / AC Adapter
Made:Tx_LTE B12_High_fbove 16
[=)Z] Tested by:45585
80
T 78
0
>
C
L 66
. Class B Avg Limit (dBuU/m)
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Frequency (GHz)
Range (6Hz) REU/UBlI Ref/Attn  Dst/Avg Mode Sueep Pis  #oups/tods  Position Range (6Hz) BN/ VBl Ref/Attn  Det/Avg Mode Sueep Pt #5ups/fode  Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.43 42.99 PK 29.1 -36.6 6 36.09 - - 74 -37.91 0-360 100 H
3 4.004 31.9 PK 33.6 -32.3 4 33.6 - - 74 -40.4 0-360 100 H
5 8.013 27.87 PK 36.1 -26.7 4 37.67 - - 74 36.33 0-360 100 H
2 1.43 39.41 PK 29.1 -36.6 6 32.51 74 41.49 0-360 100 \%
4 3.998 31.92 PK 335 -324 4 33.42 74 40.58 0-360 100 \%
6 8.014 27.74 PK 36.1 -26.7 4 37.54 74 36.46 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

7.5. Above 1 GHz in the LTE Band 13

LOW CHANNEL(748.5MHz)

HORIZONTAL PEAK PLOT

118UL SUWON Lab Chamber 1 2818 Jun 24 19:808:89
Radiated Emissions 3-Meters
Pro ject Number :4785009880
188 Client: Somsung
Config EUT / AC Adapter
Mode:Tx LTE BI3_Low Above 16
9m Tested by:45585
80
3 7e
C
o
N
5 68
z Class B Avg Limit (dBuU/m)
£
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Pty b b B A
208
1 18
Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode S Pts  #Sups/Mode Position | Ronge (B2 REW/VE Ref/Attn  Det/fug Mode Susep Pts #5ups/Miode Position
1:1-18 1HG-6d8)/38  B1/B PERK/LogPur—Video  3Bnsec(futc) 9861 HAKH 8-36Bdegs
118UL SUWON Lab Chamber 1 2819 Jun 24 19:808:89
Radioted Emissions 3-Meters
Pro ject Number :4785089880
186 Client: Samsung
Config EUT / AC Adapter
Mode:Tx_LTE BI3_Low Above 16
9m Tested by:45585
80
T 78
L_)
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C
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E Closs B Avg Limit (dBulU/m)
~
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Frequency (GHz)
Range (6H) REU/UBU Ref/Attn  Det/Avg Mode Susep Pts  ¥Sups/Mode Position | Range (B2 REW/UE Ref/fittn  Det/fvg Hode Sucep Pts  5upo/liode  Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GH2) Reading Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.565 35.84 PK 28.3 -36.3 6 28.44 - - 74 -45.56 0-360 100 H
2 3.231 32.53 PK 32.7 -33.7 6 32.13 - - 74 -41.87 0-360 100 H
3 6.329 29.95 PK 35.3 -30 3 35.55 - - 74 -38.45 0-360 100 H
4 1.558 44.46 PK 28.3 -36.2 6 37.16 74 36.84 0-360 100 \%
5 3.236 32.77 PK 32.7 -33.7 7 32.47 - - 74 41.53 0-360 100 \%
6 6.33 29.52 PK 35.3 -30 3 35.12 - - 74 -38.88 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

MID CHANNEL (751.0MHz)

HORIZONTAL PEAK PLOT

I UL SUWON Lok Chamber 1 2818 Jun 24 19:86:16
Radiated Emissions 3-Meters
Pro ject Number :4785009880
188 Client: Somsung
Config EUT / AC Adapter
Mode:Tx LTE BI3 Mid Above 16
9m Tested by: 45585
80
3 7e
C
o
N
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T Class B Avg Limit (dBuVU/m)
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1 18
Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Susep Pts  #Sups/Mode Position | Ronge (B2 REW/VE Ref/Attn  Det/fug Mode Susep Pts #5ups/Miode Position
1:1-18 1HG-6d8)/38  B1/B PERK/LogPur—Video  3Bnsec(futc) 9861 HAKH 8-36Bdegs
| 18LJL SUWON Lab Chamber 1 2819 Jun 24 19:86:16
Radioted Emissions 3-Meters
Pro ject Number :4785089880
186 Client: Samsung
Config EUT / AC Adapter
Mode:Tx_LTE BI3_Mid Above 16
9m Tested by:45585
80
T 78
v
-
C
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Range (6H) REU/UBU Ref/Attn  Det/Avg Mode Susep Pts  ¥Sups/Mode Position | Range (B2 REW/UE Ref/fittn  Det/fvg Hode Sucep Pts  5upo/liode  Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.562 35.91 PK 28.3 -36.2 6 28.61 74 45.39 0-360 100 H
2 3.288 33.67 PK 32.7 -33.8 7 33.27 74 40.73 0-360 100 H
3 6.286 30.13 PK 35.3 -30 4 35.83 74 38.17 0-360 100 H
4 1.562 43.08 PK 28.3 -36.2 6 35.78 74 38.22 0-360 100 \%
5 3.278 32.83 PK 32.7 -33.7 7 32.53 74 41.47 0-360 100 \%
6 6.269 30.02 PK 35.3 -30 5 35.82 74 38.18 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

HIGH CHANNEL (753.5MHz)

HORIZONTAL PEAK PLOT

I UL SUWON Lok Chamber 1 2818 Jun 24 19:42:35
Radiated Emissions 3-Meters
Pro ject Number :4785009880
188 Client: Somsung
Config EUT / AC Adapter
Mode :Tx_LTE BI13_High_Above 16
9m Tested by: 45585
80
S 7o
C
o
N
5 68
z Class B Avg Limit CdBuU/m)
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Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueey Pts  #Sups/Mode Position | Ronge (B2 REW/VE Ref/Attn  Det/fug Mode Susep Pts #5ups/Miode Position
1:1-18 1HG-6d8)/38  B1/B PERK/LogPur—Video  3Bnsec(futc) 9861 HAKH 8-36Bdegs
I UL SUWON Lab Chamber 1 2818 Jun 24 19:42:35
Radioted Emissions 3-Meters
Pro ject Number:47898038008
100 Client:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE BI3_High_Abave 16
9m Tested by:45585
80
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.568 36.51 PK 28.3 -36.2 .6 29.21 - - 74 -44.79 0-360 100 H
2 3.527 31.99 PK 32.9 -33.1 .6 32.39 - - 74 -41.61 0-360 100 H
3 6.695 28.55 PK 35.5 -29.2 4 35.25 - - 74 -38.75 0-360 100 H
4 1571 44.59 PK 28.3 36.3 .6 37.19 - - 74 -36.81 0-360 100 \%
5 3.536 319 PK 33 33.1 .6 324 - - 74 -41.6 0-360 100 \%
6 6.74 28.23 PK 35.5 29 .5 35.23 - - 74 -38.77 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPOR
FCC ID:

T NO: 4789067225-E1V1
A3LSMN975F

DATE: JUN 27, 2019

7.6.

LOW CHANNEL (860.5MHz)

Above 1 GHz in the LTE Band 26

HORIZONTAL PEAK PLOT

118LJL SUWON Lab Chamber 1 2818 Jun 24 19:55:16
Radiated Emissions 3-Meters
Pro ject Number :4785009880
160 Client:Samsun
Config EUT / AC Adapter
Mode:Tx LTE B26_Low Above 16
9m Tested by: 45585
80
3 7e
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z Class B Avg Limit (dBuU/m)
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Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueey Pts  #Sups/Mode Position | Ronge (B2 REW/VE Ref/Attn  Det/fug Mode Susep Pts #5ups/Miode Position
1:1-18 1HG-6d8)/38  B1/B PERK/LogPur—Video  3Bnsec(futc) 9861 HAKH 8-36Bdegs
| 18L|L SUWON Lab Chamber 1 2819 Jun 24 19:55:16
Radioted Emissions 3-Meters
Pro ject Number:47858098008
186 Clitnt:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B26 Low fbove 1G
90 Tested by:45585
80
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C
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Range (GHz) [E Ref/Attn  Det/fvg Mode Sweep Pts #owps/Mode Fosition | Renge (B2 REW/VB Ref/Atin  Det/fvg Mode Susep Pts #5ups/Miode Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det. 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuv) dBuV/im
1 1.733 35.24 PK 28.9 -36 .8 28.94 - - 74 -45.06 0-360 100 H
2 4.29 31.33 PK 33.9 -32.4 4 33.23 - - 74 -40.77 0-360 100 H
3 7.391 27.96 PK 35.8 -27.8 .6 36.56 - - 74 -37.44 0-360 100 H
4 1.745 34.94 PK 29 -35.9 .8 28.84 - - 74 -45.16 0-360 100 \%
5 4.216 31.14 PK 33.7 -32.4 4 32.84 - - 74 -41.16 0-360 100 \
6 7.222 28.6 PK 35.8 -28.1 4 36.7 - - 74 -37.3 0-360 100 \

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.

Page 42 of 88

UL Korea, Ltd. Suwon Laboratory FORM ID: FCC_22/24/27
218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433
UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.



REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

MID CHANNEL (876.5MHz)

HORIZONTAL PEAK PLOT

I 8LJL SUWON Lab Chamber 1 2818 Jun 24 19:58: 14
Radiated Emissions 3-Meters
Pro ject Number :4785009880
188 Client: Somsung
Config EUT / AC Adapter
Mode:Tx LTE B26_Mid Above 16
9m Tested by: 45585
80
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T Class B Avg Limit (dBuVU/m)
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Frequency (GHz)
Range (6Hz) REU/UB Ref/Attn  Det/Avg Mode Sueey Pts  #Sups/Mode Position | Ronge (B2 REW/VE Ref/Attn  Det/fug Mode Susep Pts #5ups/Miode Position
1:1-18 1HG-6d8)/38  B1/B PERK/LogPur—Video  3Bnsec(futc) 9861 HAKH 8-368degs
| 18L|L SUWON Lab Chamber 1 2819 Jun 24 19:58: 14
Radioted Emissions 3-Meters
Pro ject Number:47858898008
186 Clitnt:Samsung
Config:EUT / AC Adapter
Mode:Tx_LTE B26 Mid fbove 1G
90 Tested by:45585
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Range (GHz) [E Ref/Attn  Det/fvg Mode Sweep Pts #owps/Mode Fosition | Renge (B2 REW/VB Ref/Atin  Det/fvg Mode Susep Pts #5ups/Miode Position
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.625 34.87 PK 28.3 -36.2 8 27.77 74 46.23 0-360 100 H
2 3.474 31.68 PK 32.8 -33.2 5 31.78 74 42.22 0-360 100 H
3 6.326 29.65 PK 35.3 -30 3 35.25 74 38.75 0-360 100 H
4 1.611 34.86 PK 28.3 -36.3 9 27.76 74 46.24 0-360 100 \%
5 3.473 32.35 PK 32.8 -33.1 5 32.55 74 41.45 0-360 100 \%
6 6.318 30.62 PK 35.3 -30 3 36.22 74 37.78 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

I UL SUWON Lok Chamber 1 2818 Jun 24 28:88:51
adiate missions 3-Meters
Radiated Emi i 3-Met
Pro ject Number :4785009880
188 Client: Somsung
Config EUT / AC Adapter
Mode : Tx_LTE B26_High_Abave 16
9m Tested by: 45585
86
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Frequency (GHz)
Range (GHz) REU/UB Ref/Attn  Det/vg fode Sueey Pts  #oups/Mode FPosition | Ronge (6 REU/VB Ref/Attn  Det/fvg Hode Susep Pts  ¥oups/liode FPosition
i:1-18 1HC-6d8)/38  B7/B PEAK/LogPur-Video  3fnsec(futo) 98BI NAKH 8-368degs
I UL SUWON Lab Chamber 1 2818 Jun 24 28:88:51
Radioted Emissions 3-Meters
Pro ject Number:47898038008
100 Client:Samsung
Config EUT / AC Adapter
Mode:Tx_LTE B26_High_Abave 16
9m Tested by: 45585
86
/8
v
.
C
L 68
E Closs B Avg Limit (dBul/m)
~
3
2 56
o
48
6
5 et
o
3@ 4
20
1 19
Frequency (GHz)
Range (Ghz) REU/UBU Ref/Attn  Det/Avg Mods Suesp Pts  #owps/Mode Position | Range (6Hz) RB/VEU Ref/Attn  Det/fvg Node Suzep Pts  foups/liode Fosition
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det 3117_00168717 1-18GHz[dB] 1GHz_HPF Corrected Class B Avg Limit AV(CISPR)Margin Class B Pk Limit Margin Azimuth Height Polarity
(GHz) Reading Reading (dBuUV/m) (dB) (dBuUV/m) (dB) (Degs) (cm)
(dBuV) dBuV/m
1 1.694 34.83 PK 28.5 -36.1 .6 27.83 - - 74 -46.17 0-360 100 H
2 3.605 32.78 PK 33.1 -33.2 4 33.08 - - 74 -40.92 0-360 100 H
3 6.399 29.4 PK 35.3 29.7 5 35.5 - - 74 38.5 0-360 100 H
4 1.681 35.93 PK 28.5 36.1 .5 28.83 74 45.17 0-360 100 \%
5 3.602 32.04 PK 33.1 333 4 32.24 74 41.76 0-360 100 \%
6 6.38 30.15 PK 35.3 29.8 .5 36.15 74 37.85 0-360 100 \%

PK — Peak Detector

Note: Unwanted emissions on the harmonic frequency were generated from the call-simulator
with the TX and RX signals.
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7.7. Below 1 GHz in the GSM850

LOW CHANNEL(869.2MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lab Chamber 1 2019 Jun 25 BB:31:42
Rodioted Emissions - 3 Meters Z
Pro ject Number:4785809800
17 Client: Samsung
Config:EUT / AC Adopter
Mode :Tx_GSM 858 Low Below 1G
184 Tested by:45585
91
E
c 78
o
N
5
<
= 52 -
2 |
8 QPk Limit (dBuU/md
2 k imi ual/m ]
39 ool “
3
1
26 . AG, IR o o bk
RO MMM WMWWWWW
13
368 [Iz2) 180688
Frequency (MHz)
Ronge () REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  ¥5ws/Mode Fosition | Range () REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/llode Position
130814 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  135msec(futod 801 HAXH 8-36Bdegs
2:814-984 128(-6c8) /360K 187/28/P0 PEAK/LogPur—Vidso  Sonsec(uto) 6881  MAXH 8-36Bdege
3:984-1008 128K (-68) /300K 72/8/P0  PERK/LogPurVideo  nsec(huto) 8801  MAMH 8-36Bdegs
13[ZUL SUWON Lab Chamber 1 2819 Jun 25 BB:31:42
Radiated Emissions - 3 Meters
Project Number :4785809800
17 Client:Samsung
Config:EUT / AC Adapter 8
Mode : Tx_GSM 858_Low_Below 16 9
184 Tested by: 45585
91
5 78
5
C
0
> 65 w
&
3
5 52 =
% |
S QPk Limit CdBuU/m)
< I I ol m
- ™
=]
I el Ay o, g I '
28 B L W A
g
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368 188 1008
Frequency (MHz)
Range (HHz) REU/VBU Ref/Attn  Dot/fvg Hode Susep Pts #5ups/Mode Fosition | Range (HHo) REW/VE Sueep Pts t5ups/fode FPosition
1 ; deo uto) 8801 HAXF 5Gclegs U
1206 oo w1 e 6-Sadieqs U
120 deo ) 8m8l HAXH B-fdegs U
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DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 55.97 4.2 Pk 19.2 4.8 28.2 40 -11.8 0-360 100 H
2 177.784 3.92 Pk 15.3 4.9 24.12 43.52 -19.4 0-360 200 H
3 520.294 3.3 Pk 23.3 6.2 32.8 46.02 -13.22 0-360 200 H
7 824.1475 89.7 Pk 27 7.7 124.4 46.02 78.38 0-360 100 H
4 54.794 4 Pk 19.4 4.4 27.8 40 -12.2 0-360 100 \%
5 173.57 3.23 Pk 15 5 23.23 43.52 -20.29 0-360 100 \%
6 516.668 3.05 Pk 23.3 6.2 32.55 46.02 -13.47 0-360 100 \%
8 824.215 75.65 Pk 27 7.7 110.35 46.02 64.33 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lok Chamber 1 2819 Jun 25 BB8:19:57
Rodicted Emissions — 3 Meters &
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx_GSM 858 Mid Below 16
184 Tested by:45585
91
E
c 78
o
N
5
2 EI: -
<
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2 |
8 QPk Limit C(dBulU/m2
2 k imi ual/m ]
39 R AT R W
1
26 W ol kg " 2
W W
Pt
13
368 [Iz2) 180688
Frequency (MHz)
Ronge () REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  ¥5ws/Mode Fosition | Range () REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/llode Position
130814 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  135msec(futod 801 HAXH 8-36Bdegs
2:814-984 128(-6c8) /360K 187/28/P0 PEAK/LogPur—Vidso  Sonsec(uto) 6881  MAXH 8-36Bdege
3:984-1008 128K (-68) /300K 72/8/P0  PERK/LogPurVideo  nsec(huto) 8801  MAMH 8-36Bdegs
13[ZUL SUWON Lok Chamber 1 2819 Jun 25 BB:19:57
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung g
Config EUT / AC Adapter E
Mode:Tx_GSM 858 Mid Below 16
184 Tested by:45585
91
5 78
>
C
o -
&
3
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% |
S QPk Limit C(dBulU/m2
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Range (HHz) EN Ref/Attn  Det/fvg Mode Sweep Pts ¥5wps/ode Fosition | Range (FHz) REU/VB Ref/Attn  Det/fug Hode Sucen Pts #5ups/llode Fosition
4; 36-814 (-6d KL Vid ecAuts HAKH ¢
5:814-984 Fur-Uideo 35w o S
98 Bae 5 1 B
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 52.344 3.91 Pk 19.6 4.3 27.81 40 -12.19 0-360 200 H
2 174.06 3.54 Pk 15 5 23.54 43.52 -19.98 0-360 100 H
3 580.662 3.35 Pk 24.4 6.5 34.25 46.02 -11.77 0-360 200 H
7 836.59 90.54 Pk 27.2 7.8 125.54 46.02 79.52 0-360 100 H
4 52.736 2.66 Pk 19.6 4.2 26.46 40 -13.54 0-360 100 \%
5 144.268 13.21 Pk 14.1 4.8 32.11 43.52 -11.41 0-360 100 \%
6 525.978 3.6 Pk 23.3 6.3 33.2 46.02 -12.82 0-360 100 \%
8 836.6575 76.37 Pk 27.2 7.8 111.37 46.02 65.35 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

HIGH CHANNEL (893.8MHz)

HORIZONTAL PEAK PLOT

1SBUL SUWON Lab Chamber |1 2819 Jun 25 BB:65: 11
Radioted Emissions - 3 Meters q
Pro ject Number:4785809808
17z Clignt:Samsun
Config:EUT / AC Adopter
Mode: Tx_GSM 85B_High_Below 16
184 Tested by:45585
91
3
c 78
o
N
5
s i
<
= 52 =
2 |
8 OPk Limit (dBuU/md
L imi C m )
- | e
1 —
26 gl 'M\Wm g
13
30 188 1888
Frequency (MHz)
Ronge_CHHz) REU/VBY Ref/Attn  Det/Avg Mode Sueep. Pts  #Supo/Mode FPosition | Range (MHz) RE/VB Ref/Atin  Det/Avg Mode Sucep Pts #oups/Mode Fosition
13814 12Bk(-608)/300k 72/B/F0 PEAK/LogPur-Uideo  135msec (Putc) BBB1  MAXH 0-368degs
2:814-984 120k(-608) /300 167/28/P0 FEAK/LogPur-Video  Fncec(Auto) 8881 MAKH 0-360dege
3:984-1080 126k(-608) /300 72/B/P0  PEAK/LogPur-Uideo  Fnsec(futo) 9881 MAXH 0-366degs
13[ZUL SUWON Lab Chamber 1 2019 Jun 25 B80:65: 11
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung 3
Config EUT / AC Adapter E
Mode: Tx_GSM 858_High_Below 16
184 Tested by:45585
91
5 78
s
C
0
- El:
&
3
5 52 -
2 |
N QPk Limit (dBuU/md
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Frequency (MHz)
Range (HHz) E Ref/Attn  Det/Avg Mode Sueep Pts  #swps/Mode FPosition | Range (MHz) RBU/VE Ref/Atin  Det/fvg Motk Sucep Pts  #oupo/liode Fosition
4; 36-814 KL Vid ecAuts HAKH ¢
5:314-384 2 EAK/LogPur-Uideo 35 HAXH -
964- 1808 EAK/LogPur-Uid | B
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FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 59.596 7.08 Pk 18.6 4.6 30.28 40 -9.72 0-360 200 H
2 99.776 5.87 Pk 17.8 4.6 28.27 43.52 -15.25 0-360 200 H
3 335.956 2.85 Pk 20.4 5.4 28.65 46.02 -17.37 0-360 100 H
7 848.8075 91.33 Pk 27.5 7.8 126.63 46.02 80.61 0-360 100 H
4 59.302 4.36 Pk 18.7 4.7 27.76 40 -12.24 0-360 100 \%
5 100.462 2.01 Pk 17.9 4.5 24.41 43.52 -19.11 0-360 100 \%
6 321.354 3.59 Pk 19.9 5.3 28.79 46.02 -17.23 0-360 100 \%
8 848.7513 76.38 Pk 27.5 7.8 111.68 46.02 65.66 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

7.8.

LOW CHANNEL(871.4MHz)

Below 1 GHz in the WCDMA Band 5

HORIZONTAL PEAK PLOT

13@UL SUWON Lok Chamber 1 2818 Jun 24 22:58:27
Rodicted Emissions - 3 Meters
Pro ject Number:4785009880
17 Client:Samsun
Config:EUT / AC Adapter 7
Mode: Tx_UCDMA B5 Low Below 16
184 Tested by:45585
91
E
C 78
o
N
5 65
T oS R e S N M M
S
> 52 -
2 |
X OPk Limit CdBulU/m2
L imi ul/m
15 .
3
26 Bty e %WH"W\., WMJ‘WMM
13
368 =1 [iz]]%]
Frequency (MHz)
Ronge (Hz) REU/VBU Ref/Attn  Del/Avg iode Susep Pts  #5ups/Mode Position | Range (Mo REU/VE Ref/Attn  Det/fvg Hode Susep Pts #5upo/liode Position
1:3-814 120k(-68) /300K 72/B/P0  PERK/LogPur-Video  135msec(futo) BEBI  HAXH B-36Bdegs
2:814-984 120(-68) /300K 107/20/P0 PEAK/LogPur-Video  Bneec(Auto) BIBI  MAXH 8-360dege
3:964-1008 128k (-68)/300k 72/B/P0  PEAK/LogPur-Video  Bnsec(Auto) BBBI  MAXH 6-368dege
138UL SUWON Lok Chamber 1 2819 Jun 24 22:58:27
Rodioted Emissions - 3 Meters
Pro ject Number:47858898008
17 Client: Samsung
Config:EUT / AC Adapter
Mode:Tx_UCDMA BS Low Below 16
184 Tested by:45585
91 1
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5
O
~ e e
‘e
3
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Ronge () REU/VBU Ref/Attn  Det/fvg Mode Sweep Pts #5wps/lods Fosition | Range (o) REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/liode Position
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DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPK Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
1 60.576 6.76 Pk 18.4 4.6 29.76 40 -10.24 0-360 100 H
2 173.766 4.91 Pk 15 5 24.91 43.52 -18.61 0-360 200 H
3 459.044 3.85 Pk 22.3 6 32.15 46.02 -13.87 0-360 100 H
7 826.4875 74.83 Pk 27.1 7.7 109.63 46.02 63.61 0-360 100 H
4 59.498 8.79 Pk 18.6 4.7 32.09 40 -7.91 0-360 100 \%
5 171.904 4.6 Pk 14.9 5 24.5 43.52 -19.02 0-360 100 \
6 457.77 3.38 Pk 22.3 6 31.68 46.02 -14.34 0-360 100 \
8 826.4875 60.86 Pk 27.1 7.7 95.66 46.02 49.64 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

MID CHANNEL (881.6MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lab Chamber 1 2019 Jun 24 23:089:25
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter z
Mode : Tx_LICOMA B5 Mid Below 16
184 Tested by:45585
91
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5
T 6:
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3 OPk Limit (dBuU/m) T
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26 gt MMA e T T NPT
W 5 i MWW W o
13
368 [Iz2) 180688
Frequency (MHz)
Ronge () REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  ¥5ws/Mode Fosition | Range () REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/llode Position
130814 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  135msec(futod 801 HAXH 8-36Bdegs
2:814-984 128(-6c8) /360K 187/28/P0 PEAK/LogPur—Vidso  Sonsec(uto) 6881  MAXH 8-36Bdege
3:984-1008 128K (-68) /300K 72/8/P0  PERK/LogPurVideo  nsec(huto) 8801  MAMH 8-36Bdegs
13[ZUL SUWON Lab Chamber 1 2019 Jun 24 23:089:25
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config:EUT / AC Adopter
Mode : Tx_LICOMA B5 Mid Below 16
184 Tested by:45585
8
g
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Range (HHz) EN Ref/Attn  Det/fvg Mode Sweep Pts ¥5wps/ode Fosition | Range (FHz) REU/VB Ref/Attn  Det/fug Hode Sucen Pts #5ups/llode Fosition
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FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 57.734 7.27 Pk 18.9 4.8 30.97 40 -9.03 0-360 100 H
2 98.306 6.14 Pk 17.8 4.7 28.64 43.52 -14.88 0-360 200 H
3 336.544 4.29 Pk 20.5 5.4 30.19 46.02 -15.83 0-360 200 H
7 836.6238 75.6 Pk 27.2 7.8 110.6 46.02 64.58 0-360 100 H
4 59.106 8.49 Pk 18.7 4.7 31.89 40 -8.11 0-360 100 \%
5 100.658 3.12 Pk 17.9 4.6 25.62 43.52 -17.9 0-360 100 \%
6 338.504 2.58 Pk 20.6 5.4 28.58 46.02 -17.44 0-360 100 \%
8 837.2088 60.68 Pk 27.2 7.8 95.68 46.02 49.66 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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FCC ID: ABLSMN975F

HIGH CHANNEL (891.6MHz)

HORIZONTAL PEAK PLOT

13@UL SUWON Lok Chamber 1 2818 Jun 24 23:31:43
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config:EUT / AC Adapter 7
Mode :Tx_LICDMA BS High_Below 16 9
184 Tested by:45585
91
E
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o
N
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8 QPk Limit C(dBulU/m2
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Frequency (MHz)
Ronge () REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  ¥5ws/Mode Fosition | Range () REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/llode Position
130814 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  135msec(futod 801 HAXH 8-36Bdegs
2:814-984 128(-6c8) /360K 187/28/P0 PEAK/LogPur—Vidso  Sonsec(uto) 6881  MAXH 8-36Bdege
3:984-1008 128K (-68) /300K 72/8/P0  PERK/LogPurVideo  nsec(huto) 8801  MAMH 8-36Bdegs
13[aUL SUWON Lok Chamber 1 2819 Jun 24 23:31:43
Rodioted Emissions - 3 Meters
Pro ject Number:4785003800
17 Client:Samsun
Config EUT / AC Adapter
Mode : Tx_LICDMA B5_High_Below 16
184 Tested by:45585
3
91
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5
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<
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Frequency (MHz)
Ronge (Hz) REU/UBN Ref/Attn  Det/fvg Mode Sweop Pts #owpe/llods Fosition | Range (M2 REU/VE Ref/Atin  Det/fvg Hode Susep Pts #5upo/fiode Position
4:30-814 Bi(-6d8)/30k T2/B/F)  PERK/Logfur-Video 1Bnsec(Auto) 831  HAXH 8-360degs
5:314-9 28KC-6dB)/ 308k 1B7/20/F0 PEAK/LogPur—Video  3om 5 8mal HaXH 0-3600k:

5:814-004 c
994- 1698 ¢ 3 2/ K/LogPur-. ec(futo) 8891 XH [
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 54.402 5.58 Pk 19.4 4.3 29.28 40 -10.72 0-360 200 H
2 173.864 3.25 Pk 15 5 23.25 43.52 -20.27 0-360 200 H
3 442.286 3.77 Pk 22 6 31.77 46.02 -14.25 0-360 200 H
7 846.8613 74.89 Pk 27.4 7.8 110.09 46.02 64.07 0-360 100 H
4 52.932 3.14 Pk 19.6 4.2 26.94 40 -13.06 0-360 100 \%
5 172.59 3.66 Pk 14.9 5 23.56 43.52 -19.96 0-360 100 \%
6 446.01 2.72 Pk 22.1 6 30.82 46.02 -15.2 0-360 100 \%
8 846.3663 58.79 Pk 27.4 7.8 93.99 46.02 47.97 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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FCC ID: ABLSMN975F

DATE: JUN 27, 2019

7.9.

LOW CHANNEL(870.5MHz)

Below 1 GHz in the LTE Band 5

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lab Chamber 1 2819 Jun 25 BB:57:54
Radiated Emissions - 3 Meters
Project Number :4785809800
17 Client:Samsung
Config:EUT / AC Adapter
Mode :Tx_LTE B5 Low Below 16 .
184 Tested by:45585
91
E
c 78
o
N
%? =
LI
<
= 52 =
2 |
g QPk Limit CdBuU/md
° < imi 3al/ m i
1
T b WWW
13
368 188 18008
Frequency (MHz)
Range () REU/VBU Ref/Attn  Dot/fvg Hode Susep Pts #5ups/Mode Position | Range (o) REW/VE Ref/Attn  Det/Avg fode Suep Pts foups/fode FPosition
1:30-814 120k (-68) /300K 72/8/P0  PERK/LogPur-Video  135msec(futo) BEBI  NAXH 0-36Bdegs
2:814-984 120C-6c8)/30Bk 187/20/P0 PERK/LogPur-ideo  nesctAuto) BEBI  MAXH 8-360dege
3:964-1008 128k (-68)/300k 72/8/P0  PERK/LogPur-Video  Bmsec(Auto) BEET  NAXH 0-368deg
13[ZUL SUWON Lab Chamber 1 2019 Jun 25 BB:57:54
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client:Samsun
Config:EUT / AC Adopter
Mode:Tx LTE B5 Low Below 16
184 Tested by:45585
91 a’
5 78
>
C
0
- El:
&
3
> 52
[an]
T
- QPk Limit C(dBulU/m2
3(‘
5
\ 4 o
o6 Mt i Pl ———
T S [T, T
- il Wiy
13
368 [Iz2) 10688
Frequency (MHz)
Range (HHz) REU/VBU Ref/Attn  Det/fvg Mode Sweep Pts ¥5wps/ode Fosition | Range (FHz) REU/VB Ref/Attn  Det/fug Hode Pts #5ups/llode Fosition
4; 36-814 KL 1
5:814-984 2 5 ERK/LocPur- fiXH
98 bao 72 K/L XH
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 54.108 5.33 Pk 19.5 4.2 29.03 40 -10.97 0-360 200 H
2 200.03 3.69 Pk 17.6 4.8 26.09 43.52 -17.43 0-360 100 H
3 619.764 4.72 Pk 25.5 6.8 37.02 46.02 -9 0-360 100 H
7 829.03 68.46 Pk 27.2 7.7 103.36 46.02 57.34 0-360 100 H
4 53.618 4.87 Pk 19.5 4.1 28.47 40 -11.53 0-360 100 \%
5 211.496 10.13 Pk 17 4.8 31.93 43.52 -11.59 0-360 100 \%
6 611.728 4.49 Pk 25.4 6.7 36.59 46.02 -9.43 0-360 100 \%
8 829.84 53.4 Pk 27.2 7.7 88.3 46.02 42.28 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

MID CHANNEL (881.5MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lok Chamber 1 2819 Jun 25 BB 46:68
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client:Samsun
Config EUT / AC Adapter
Mode:Tx LTE BS Mid Below 16 _
184 Tested by:45585
91
E
c 78
o
N
C
<
= 52
3
@
3 OPk Limit (dBuU/m)
3(‘
1
26 \\MW‘M Aty 1B,
13
38 188 1888
Frequency (MHz)
Range_(HHz) REU/UBU Ref/Attn  Det/Avg Mode Sueep Pts  #swps/Mode FPosition | Range (MHz) RBU/VE Ref/Atin  Det/fvg Motk Suoep Pts #oupo/liode Fosition
130814 120k(-608)/300k 72/B/F0  PEAK/LogPur-Uideo  135msec(futo) BBBY  MAKH 0-368degs
2:814-904 120k(-608) /300 107/28/P) FEAK/LogPur—Video  meec(Auto) 8381 MAKH 0-36adege
3:984- 1008 126k (-608) /300K 72/B/P0  PEAK/LogPur-ideo  meoo(futo) 8981 MAKH 0-360degs
13[ZUL SUWON Lok Chamber 1 2819 Jun 25 BB 46:68
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE BS Mid Below 16
184 Tested by:45585
91 ﬁ
5 78 |
+ L
C
0
- El: -
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% |
S QPk Limit C(dBulU/m2
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13
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Frequency (MHz)
Range (HHz) E Ref/Attn  Det/Avg Mode Sueep Pts  #swps/Mode FPosition | Range (MHz) RBU/VE Ref/Atin  Det/fvg Motk Sucep Pts  #oupo/liode Fosition
4; 36-814 (-6d KL Vid ecAuts HAKH ¢
5:814-004 o 35 HAXH -
98 Bae 1 B
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 54.696 4.49 Pk 19.4 4.4 28.29 40 -11.71 0-360 100 H
2 128.98 3.07 Pk 14.4 4.7 22.17 43.52 -21.35 0-360 100 H
3 396.814 2.94 Pk 21.3 5.6 29.84 46.02 -16.18 0-360 100 H
7 836.6125 67.97 Pk 27.2 7.8 102.97 46.02 56.95 0-360 100 H
4 55.48 4.24 Pk 19.3 4.6 28.14 40 -11.86 0-360 100 \%
5 132.018 2.85 Pk 14.2 4.8 21.85 43.52 -21.67 0-360 100 \%
6 396.912 1.87 Pk 21.3 5.6 28.77 46.02 -17.25 0-360 100 \%
8 837.3888 53.87 Pk 27.2 7.8 88.87 46.02 42.85 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lok Chamber 1 2819 Jun 25 81:89:82
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client:Samsun
Config EUT / AC Adapter
Mode: Tx_LTE B5_High Below 1G _
184 Tested by:45585
91
E
c 78
o
N
C
] 65 w
<
= 52 -
2 |
8 QPk Limit C(dBulU/m2
2 k imi ual/m ]
B o ™
e
B e — A T AU
Ml
13
368 [Iz2) 180688
Frequency (MHz)
Ronge () REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  ¥5ws/Mode Fosition | Range () REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/llode Position
130814 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  135msec(futod 801 HAXH 8-36Bdegs
2:814-984 128(-6c8) /360K 187/28/P0 PEAK/LogPur—Vidso  Sonsec(uto) 6881  MAXH 8-36Bdege
3:984-1008 128K (-68) /300K 72/8/P0  PERK/LogPurVideo  nsec(huto) 8801  MAMH 8-36Bdegs
13[aUL SUWON Lok Chamber 1 2819 Jun 25 B81:89:82
Rodioted Emissions - 3 Meters
Pro ject Number:4785003800
17 Client: Samsung
Config EUT / AC Adapter
Mode: Tx_LTE B5_High Below 16
184 Tested by:45585
91
5 78
5
C
’_E\ '
3
5 52 =
g |
<
i OPk Limit C(dBulU/m2
39 Y “
26 e iy T S Mo -
T g, FRITL o m oo o
: gl Pidngiodoaprliat
13
368 [IzE) [iz[]%]
Frequency (MHz)
Ronge (Hz) REU/UBN Ref/Attn  Det/fvg Mode Sweop Pts #owpe/llods Fosition | Range (M2 REU/VE Ref/Atin  Det/fvg Hode Susep Pts #5upo/fiode Position
430814 Ok (-648)/ 300k T2/0/F0  PERK/Logfur-Videa 1 Bnsec(futo) 8001 HAYH 8-360degs

5:814-984 26k C-5dB)/ 300k 187/28/F0 PEAK/LogPur-Vidh clhuto) 8831 MAXH 6-350rleg
994- 1800 ( o0k 72/¢ K/LogPur-\ oc(futo) 8081 MAXH 6-360dg
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
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DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 54.206 4.82 Pk 19.4 4.2 28.42 40 -11.58 0-360 200 H
2 147.894 2.92 Pk 14.1 4.7 21.72 43.52 -21.8 0-360 100 H
3 457.966 2.65 Pk 22.3 6 30.95 46.02 -15.07 0-360 100 H
7 843.8125 67.03 Pk 27.3 7.8 102.13 46.02 56.11 0-360 100 H
4 55.872 3.66 Pk 19.2 4.8 27.66 40 -12.34 0-360 100 \%
5 160.928 2.62 Pk 14.6 4.8 22.02 43.52 -215 0-360 100 \%
6 435.622 2.47 Pk 22.1 6 30.57 46.02 -15.45 0-360 100 \%
8 843.9363 54.35 Pk 27.3 7.8 89.45 46.02 43.43 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 824MHz to 849MHz and from 869MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

7.10. Below 1 GHz in the LTE Band 12

LOW CHANNEL(730.5MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lok Chamber 1 2819 Jun 25 B1:33:87
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config:EUT / AC Adopter
Mode :Tx LTE B12 Low Below 1G
184 Tested by:45585 7
q
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3 OPk Limit (dBuU/m)
3(‘
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13
38 188 1888
Frequency (MHz)
Range (HHz) REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  #swps/Mode FPosition | Range (MHz) RBU/VE Ref/Atin  Det/fvg Motk Suoep Pts #oupo/liode Fosition
1738669 120k(-608)/300k 72/B/F0  PEAK/LogPur-Uideo  11Bmsec(futo) BBB1  MAKH 0-368degs
2:689-756 120k(-608) /300 107/28/P) FEAK/LogPur—Uideo  meec(Auto) BBB1  MAKH 0-36adege
3:756-1008 126k (-608) /300K 72/B/P0  PEAK/LogPur-ideo  45mecc(futo) 8081 MAKH 0-360degs
13[ZUL SUWON Lok Chamber 1 2819 Jun 25 B1:33:87
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config:EUT / AC Adopter
Mode :Tx LTE B12 Low Below 1G
184 Tested by:45585
o]
91 3
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s
C
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g o
3
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% |
S QPk Limit C(dBulU/m2
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Frequency (MHz)

Range (MHz) RBUAVBY Ref/Attn  Det/Avg Mode Sweep Pts  #Swps/Mode FPosition | Range (MHz) REBW/VBY Ref/ftin  Det/fvg Mode Sueep Pts  #Sups/Mode Fosition
4:30-689 L : 1t MAXH

5:689-756

765- 1800

[ LogPur-
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 45,9808 3.37 Pk 19.7 4.4 27.47 40 -12.53 0-360 100 H
2 109.6566 2.29 Pk 17.3 4.7 24.29 43.52 -19.23 0-360 100 H
3 344.7549 3.15 Pk 20.9 5.4 29.45 46.02 -16.57 0-360 100 H
7 700.2393 67.61 Pk 25.6 7.1 100.31 46.02 54.29 0-360 100 H
4 46.9693 4.38 Pk 19.8 4.7 28.88 40 -11.12 0-360 100 \%
5 108.2563 2.81 Pk 17.5 4.8 25.11 43.52 -18.41 0-360 100 \%
6 344.9196 2.38 Pk 20.9 5.4 28.68 46.02 -17.34 0-360 100 \%
8 700.4905 61.4 Pk 25.6 7.1 94.1 46.02 48.08 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

MID CHANNEL (737.5MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lab Chamber 1 2819 Jun 25 B81:21:88
Rodioted Emissions - 3 Meters
Pro ject Number:4785803800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE BI2 Mid Below 16
184 Tested by:45585 7
e
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3
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o
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S
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@
S OPk Limit (dBuU/m)
a9 "
6 W ol ‘"W’M : m
13
38 [izL] 1888
Frequency (MHz)
Range_(HHz) REU/VBU Ref/Attn  Det/Avg Mode Sucep Pts  #swps/Mode Position | Range (MHz) RBU/VEU Ref/Atin  Det/fvg Motk Suoep Pts  #5ups/fode  Position
1738669 120k(-608)/300k 72/B/F0  PEAK/LogPur-Uideo  11Bmsec(futo) 8881  MAXH 0-360degs
2:689-756 120k(-608) /308 107/28/PD PEAK/LogPur—Video  neec(Auto) 8381 MAKH 0-360dege
3:756-1088 126k (-608) /300K 72/B/P0  PEAK/LogPur-Uideo  45meec(futo) 8981 MAKH 0-368degs
13QUL SUWON Lab Chamber 1 2019 Jun 25 B1:21:08
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE BI2 Mid Below 16
184 Tested by:45585
91 1‘3
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Frequency (MHz)
Range (HHz) E Ref/Attn  Det/Avg Mode Sueep Pts  #swps/Mode FPosition | Range (MHz) RBU/VE Ref/Atin  Det/fvg Motk Sucep Pts  #oupo/liode Fosition
4: 30-669 (-6d KL Vid ecAuts HAKH ¢
5:689-756 2 Pur-Uideo  Inees HAXH -
7 Bnsec 1 B
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
1 65.2565 3.19 Pk 17.2 3.8 24.19 40 -15.81 0-360 100 H
2 165.5893 3.47 Pk 14.8 4.7 22.97 43.52 -20.55 0-360 100 H
3 436.5206 2.34 Pk 22 6 30.34 46.02 -15.68 0-360 200 H
7 707.492 67.96 Pk 25.6 7.1 100.66 46.02 54.64 0-360 100 H
4 62.95 4.01 Pk 17.9 4.2 26.11 40 -13.89 0-360 100 \%
5 168.39 3.2 Pk 14.8 4.8 22.8 43.52 -20.72 0-360 100 \%
6 446.8175 2.55 Pk 22.1 6 30.65 46.02 -15.37 0-360 100 \%
8 707.7014 60.74 Pk 25.6 7.1 93.44 46.02 47.42 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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HIGH CHANNEL (744.5MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chamber 1 2819 Jun 25 B1:44:25
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode: Tx_LTE B12_High_Below 16
184 Tested by:45585 =
q
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3 OPk Limit (dBuU/m)
3(‘ o
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26 iorbatdnisl M-J\“,w?‘m
Wt S
13
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Frequency (MHz)
Range (HHz) REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  ¥5ws/Mode Fosition | Range () REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/llode Position
1738669 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video | 1Bnsec(futod 801 HAXH 8-36Bdegs
2:689-756 128(-6c8) /360K 187/28/P0 PEAK/LogPur—Vidso  Snsec(uto) 6881  MAXH 8-36Bdege
3:756-1008 128K (-68) /300K 72/8/P0  PERK/LogPurVideo  45msec(huto) 8801  MAKH 8-36Bdegs
138UL SUWON Lok Chamber 1 2819 Jun 25 B1:44:25
Rodioted Emissions - 3 Meters
Pro ject Number:4785003800
17 Client:Samsun
Config EUT / AC Adapter
Mode: Tx_LTE B12_High_Below 16
184 Tested by:45585
91 5]
5 78
5
C
g BL_\
e ot
~
352 =
g |
<
i OPk Limit C(dBulU/m2 .
L 4 6 e
N ke = . " y
ot g I g T 5 . PR
i e ARy
L LAY ""‘”'*'“m.*mww%f%” L
13
368 [IzE) [iz[]%]

Frequency (MHz)

Range (HHz) RBUABU Ref/Attn  Det/Avg Mode Sweop Pts  #swps/Mode FPosition | Range (HHz) Rof/Attn  Det/fvg Hode Sucop Pts  toups/llode Fosition
4: 30-689 ik T2/B/F)  PEK/LogPur-Video  11nsec(huta) 831 HH 2-36Adegs

5:689-756 7/28/P0 Vid Imsec(huto) 8831 MAXH [Z
765-1808

o/ K/LogPur-Uid ec(futo) 8081  MAXH [
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 59.655 7.87 Pk 18.6 4.6 31.07 40 -8.93 0-360 200 H
2 105.3731 6.81 Pk 17.8 4.4 29.01 43.52 -14.51 0-360 200 H
3 354.228 3.61 Pk 20.4 5.6 29.61 46.02 -16.41 0-360 200 H
7 714.7113 67.35 Pk 25.6 7.2 100.15 46.02 54.13 0-360 100 H
4 59.4079 7.79 Pk 18.7 4.7 31.19 40 -8.81 0-360 100 \%
5 102.9843 231 Pk 17.9 4.3 24.51 43.52 -19.01 0-360 100 \%
6 358.4291 3.25 Pk 20.3 55 29.05 46.02 -16.97 0-360 100 \%
8 714.3511 60 Pk 25.6 7.2 92.8 46.02 46.78 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 699MHz to 716MHz and from 729MHz to 746MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

7.11.

LOW CHANNEL(748.5MHz)

Below 1 GHz in the LTE Band 13

HORIZONTAL PEAK PLOT

13@UL SUWON Lok Chamber 1 2819 Jun 25 B2:25:23
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE BI3_ Low Below 16 -
184 Tested by:45585 a
91
E
c 78
o
N
R w
<
= 52 -
2 |
@
3 OPk Limit (dBuU/m)
39 L g
I 3
o6 SUVTTY Y W by A A i
13
38 188 1888
Frequency (MHz)
Range_(HHz) REU/UBU Ref/Attn  Det/Avg Mode Sueep Pts  #swps/Mode FPosition | Range (MHz) RBU/VE Ref/Atin  Det/fvg Motk Suoep Pts #oupo/liode Fosition
198736 120k(-6c8)/300k 72/B/F0  PEAK/LogPur-Uideo  12Bnsec(futo) BBB1  MAKH 0-368degs
2736797 120k(-608) /300 107/28/P) FEAK/LogPur—Uideo  meec(Auto) 8BB1  MAKH 0-36adege
3:797-1008 126k (-608) /300K 72/B/P0  PEAK/LogPur-ideo  meoo(futo) 8981 MAKH 0-360degs
13@UL SUWON Lok Chamber 1 2819 Jun 25 B2:25:23
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE BI3_ Low Below 16
184 Tested by:45585
91 EF
5 78
s
C
. .
3
> 52 -
2 |
T
- QPk Limit C(dBulU/m2
39 w
4 6 v
b | 2 .
- Pl . — RO A T
4‘1“_ L W,_WVW' W»\WYW*M*MW Rt
13
38 188 1888
Frequency (MHz)
Range (HHz) E Ref/Attn  Det/Avg Mode Sueep Pts  #swps/Mode FPosition | Range (MHz) RBU/VE Ref/Atin  Det/fvg Motk Sucep Pts  #oupo/liode Fosition
4 3 1 o) 8001 HAXH
7 2 [ LogPur- 5 axH
72, LogP I

Page 71 of 88

UL Korea, Ltd. Suwon Laboratory

FORM ID: FCC_22/24/27

218 Maeyeong-ro, Yeongtong-gu, Suwon-si, Gyeonggi-do, 16675,Korea TEL: (031) 337-9902 FAX: (031) 213-5433

UL Korea, Ltd. Confidential

This report shall not be reproduced except in full, without the written approval of UL Korea, Ltd.




REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 58.8578 6.67 Pk 18.8 4.7 30.17 40 -9.83 0-360 200 H
2 121.9565 2.49 Pk 15.1 4.6 22.19 43.52 -21.33 0-360 100 H
3 429.949 3.84 Pk 22 5.9 31.74 46.02 -14.28 0-360 200 H
7 779.6455 69.44 Pk 26.8 7.5 103.74 46.02 57.72 0-360 100 H
4 58.4165 8.13 Pk 18.8 4.7 31.63 40 -8.37 0-360 100 \%
5 123.6333 1.97 Pk 14.8 4.6 21.37 43.52 -22.15 0-360 100 \%
6 408.9455 3.58 Pk 21.7 5.7 30.98 46.02 -15.04 0-360 100 \%
8 779.5921 56.14 Pk 26.8 7.5 90.44 46.02 44.42 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

MID CHANNEL (751.0MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lab Chamber 1 2819 Jun 25 B82:081:28
Rodioted Emissions - 3 Meters
Pro ject Number:4785803800
17 Client: Samsung
Config!EUT / AC Adapter
Mode:Tx LTE BI3 Mid Below 16 _
184 Tested by:45585
91
3
c 78
o
N
5
= i
S
= 52 -
2 |
@
S OPk Limit (dBuU/m)
39 i o “‘ﬂ”ﬂ“
1
e Wbttt bl R M
T WA B SRR
13
368 Tog 18688
Frequency (MHz)
Range_(HHz) REU/UE Ref/Attn  Det/fvg Mode Sweep Pts  #5ws/Mods Fosition | Range (PHz) REW/VB Ref/fttn  Det/fug Hode Sucep Pts  f5ups/fode FPosition
198736 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  12Bmsec(futod 801 HAXH B-36Bdegs
2:736-797 128K (-6c8) /360K 187/28/P0 FEAK/LogPur—Vidso  Snsec(uto) 81  MAXH 8-36Bdege
3:797-100 128K (-68) /300K 72/B/P0  PERK/LogPurVideo  nsec(huto) 2001  MAXH B-36Bdegs
138UL SUWON Lab Chamber 1 2019 Jun 25 B82:01:28
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE BI3_Mid Below 16
184 Tested by:45585
91 ?
5 78
>
C
5‘3 El:
. i
3
> 52 -
2 |
T
- QPk Limit C(dBulU/m2

4 =)
o =g ’
e N Mt N - 5 0 S———— WWW
YW Bl P )
13
38 188 1888
Frequency (MHz)

Range (MHz) RBUAVBY Ref/Attn  Det/Avg Mode Sweep Pts  #Swps/Mode Fosition | Range (MHz) REBW/VBY

Ref/ftin  Det/fvg Mode Sueep Pts  #Swps/Mode Position
K/L Vid ec(fute XH [

WaxH -
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 59.7403 7.69 Pk 18.6 4.6 30.89 40 -9.11 0-360 200 H
2 138.9888 2.81 Pk 14.2 4.9 21.91 43.52 -21.61 0-360 100 H
3 466.2198 2.75 Pk 22.3 6 31.05 46.02 -14.97 0-360 100 H
7 781.9101 68.43 Pk 26.8 7.5 102.73 46.02 56.71 0-360 100 H
4 60.0933 8.51 Pk 18.5 4.6 31.61 40 -8.39 0-360 100 \%
5 145.2545 5.6 Pk 14.1 4.8 24.5 43.52 -19.02 0-360 100 \%
6 468.073 2.92 Pk 22.3 6 31.22 46.02 -14.8 0-360 100 \%
8 781.8796 56.13 Pk 26.8 7.5 90.43 46.02 44.41 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

HIGH CHANNEL (753.5MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lok Chamber 1 2819 Jun 25 B2:29:32
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode: Tx_LTE B13_High_Below 16 5
184 Tested by:45585
91
E
c 78
o
N
5
T 65 w‘
<
= 52 -
2 |
@
3 OPk Limit (dBuU/m)
39 M
26
13
368 [Iz2) 180688
Frequency (MHz)
Range_(HHz) REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  ¥5ws/Mode Fosition | Range () REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/llode Position
198736 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  12Bmsec(futod 801 HAXH 8-36Bdegs
2:736-797 128(-6c8) /360K 187/28/P0 PEAK/LogPur—Vidso  nsec(uto) 6881  MAXH 8-36Bdege
3:797-100 128K (-68) /300K 72/8/P0  PERK/LogPurVideo  nsec(huto) 8801  MAMH 8-36Bdegs
13[aUL SUWON Lok Chamber 1 2819 Jun 25 B2:29:32
Rodioted Emissions - 3 Meters
Pro ject Number:4785003800
17 Client:Samsun
Config EUT / AC Adapter
Mode: Tx_LTE B13_High_Below 16
184 Tested by:45585
91 %
—= )
5 78
5
C
g BL_\
. "
3
5 52 =
g |
<
i OPk Limit C(dBulU/m2
39 W
4 plabis!
. G, = 6
26 ol b T - Wi% it i el -
i A - ‘ "
b AP ol
13
368 [IzE) [iz[]%]
Frequency (MHz)
Ronge (Hz) REU/UBN Ref/Attn  Det/fvg Mode Sweop Pts #owpe/llods Fosition | Range (o) Ref/Atin  Det/fvg Hode Susep Pts #5upo/fiode Position
4:33-736 3k T2/B/P)  PERK/Logfur-Video  12nsec(Auto) 831 HAXH 8-360degs
5:736-797 187/28/P0 PECK/LosPur—Uides  35mesa(Putos 5281 MAXH o
1098 % K/Logur-Uid ec(huto) 8091 MAXH §-360de:
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 59.8285 7.39 Pk 18.6 4.6 30.59 40 -9.41 0-360 100 H
2 100.5118 5.8 Pk 17.9 4.5 28.2 43.52 -15.32 0-360 200 H
3 315.6653 2.73 Pk 19.7 53 27.73 46.02 -18.29 0-360 200 H
7 784.678 68.64 Pk 26.8 7.5 102.94 46.02 56.92 0-360 100 H
4 59.299 8.34 Pk 18.7 4.7 31.74 40 -8.26 0-360 100 \%
5 101.3943 4.42 Pk 17.9 4.5 26.82 43.52 -16.7 0-360 100 \%
6 319.46 2.71 Pk 19.9 5.3 27.91 46.02 -18.11 0-360 100 \%
8 784.5255 55.6 Pk 26.8 7.5 89.9 46.02 43.88 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 777MHz to 787MHz and from 746MHz to 756MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

7.12.

LOW CHANNEL (860.5MHz)

Below 1 GHz in the LTE Band 26

HORIZONTAL PEAK PLOT

13@UL SUWON Lok Chamber 1 2819 Jun 25 B3:15:681
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE B26 Low Below 16
184 Tested by:45585
7
91
E
c 78
o
N
5
T El:
< L
= 52 -
2 |
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3 OPk Limit (dBuU/m)
3(‘
1
26 et JefN
T
13
368 [Iz2) 180688
Frequency (MHz)
Ronge () REU/UEN Ref/Attn  Det/fvg Mode Sweep Pts  ¥5ws/Mode Fosition | Range () REU/VB Ref/Atin  Det/fug Hode Sucen Pts #5upo/llode Position
1738004 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  13Bmsec(futod 801 HAXH 8-36Bdegs
2:584-984 128(-6c8) /360K 187/28/P0 PEAK/LogPur—Vidso  Snsec(uto) 6881  MAXH 8-36Bdege
3:964-1008 128K (-68) /300K 72/8/P0  PERK/LogPurVideo  nsec(huto) 8801  MAMH 8-36Bdegs
138UL SUWON Lok Chamber 1 2819 Jun 25 B3:15:81
Rodioted Emissions - 3 Meters
Pro ject Number:4785003800
17 Client:Samsun
Config EUT / AC Adapter
Mode:Tx LTE B26 Low Below 16
184 Tested by:45585
91
EREE §
5
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>
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i OPk Limit C(dBulU/m2
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Frequency (MHz)
Ronge (Hz) REU/UBN Ref/Attn  Det/fvg Hode Sweep Pts #owpe/lods Fosition | Range (o) REU/VE Ref/Atin  Det/fvg Hode Susep Pis  foups/fiode o
4:33-804 2 E/Logfur-bideo [ FsecChutc) 9081 W &
994- 188 KL 1 ¢
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
1 57.09 6.32 Pk 19 4.8 30.12 40 -9.88 0-360 200 H
2 182.1878 4.69 Pk 15.9 4.8 25.39 43.52 -18.13 0-360 100 H
3 450.4755 2.3 Pk 22.3 6 30.6 46.02 -15.42 0-360 100 H
7 821.8 64.85 Pk 27 3.1 94.95 46.02 48.93 0-360 100 H
4 59.2185 8.11 Pk 18.7 .8 27.61 40 -12.39 0-360 100 \%
5 184.1228 3.38 Pk 16.3 15 21.18 43.52 -22.34 0-360 100 \%
6 453.0878 2.18 Pk 22.2 2.3 26.68 46.02 -19.34 0-360 100 \%
8 822.1 50.15 Pk 27 3.1 80.25 46.02 34.23 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

MID CHANNEL (876.5MHz)

HORIZONTAL PEAK PLOT

138UL SUWON Lok Chamber 1 2819 Jun 25 B2:52:57
Rodioted Emissions - 3 Meters
Pro ject Number:4785803800
17 Client: Samsung
Config!EUT / AC Adapter
Mode:Tx LTE B26 Mid Below 16
184 Tested by:45585
-
91
3
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o
N
5
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’E f
= 52 -
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@
S OPk Limit (dBuU/m)
3(‘
|
26 howll "
13
368 Tog 18688
Frequency (MHz)
Ronge (HHz) REU/UE Ref/Attn  Det/fvg Mode Sweep Pts  #5ws/Mods Fosition | Range (PHz) REW/VB Ref/fttn  Det/fug Hode Sucep Pts  f5ups/fode FPosition
1738004 120k (-6c8) /300K 72/8/P0  PERK/LogPur—Video  13Bmsec(futod 801  MAXH B-36Bdegs
2:584-984 128K (-6c8) /360K 187/28/P0 FEAK/LogPur—Vidso  Smsec(uto) 81  MAXH 8-36Bdege
3:964-1008 128K (-68) /300K 72/B/P0  PERK/LogPurVideo  nsec(huto) 2001  MAXH B-36Bdegs
13[ZUL SUWON Lok Chamber 1 2819 Jun 25 B2:52:57
Rodioted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode:Tx LTE B26 Mid Below 16
184 Tested by:45585
91
5 78 %
5 ‘
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Range (HHz) EN Ref/Attn  Det/fvg Mode Sweep Pts ¥owps/Mode Fosition | Range (PHz) REU/VB Ref/Attn  Det/fug Hode Sucen Pts #5ups/llode Fosition
4; 35-804 (-6d KL Vid ecAuts HAKH ¢
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 59.8958 6.57 Pk 18.6 4.6 29.77 40 -10.23 0-360 200 H
2 113.3985 3.04 Pk 16.6 4.8 24.44 43.52 -19.08 0-360 100 H
3 368.0445 2.75 Pk 20.7 5.5 28.95 46.02 -17.07 0-360 100 H
7 831.0625 65.99 Pk 27.1 3.1 96.19 46.02 50.17 0-360 100 H
4 59.7023 8.53 Pk 18.6 .8 27.93 40 -12.07 0-360 100 \%
5 119.9775 3.06 Pk 15.3 1.2 19.56 43.52 -23.96 0-360 100 \%
6 391.3613 3.16 Pk 21.2 21 26.46 46.02 -19.56 0-360 100 \%
8 832.075 53.16 Pk 27.1 3.1 83.36 46.02 37.34 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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REPORT NO: 4789067225-E1V1
FCC ID: ABLSMN975F

DATE: JUN 27, 2019

HIGH CHANNEL (892.5MHz)

HORIZONTAL PEAK PLOT

13[ZUL SUWON Lok Chamber 1 2818 Jun 25 B3:18:47
Rodioted Emissions - 3 Meters
Pro ject Number:4783863880
17 Client:Samsun
Config:EUT / AC Adapter
Mode: Tx_LTE B26_High_Below 16
184 Tested by:45585
91
T
t 78
o
N
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13
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Frequency (MHz)
Range (HHz) REU/VEN Ref/Attn  Det/fvg Mode Sweop Pts #owpe/Mode Fosition | Range (o) REU/VB Ref/Atin  Det/fvg Hode Susep Pts 15upo/Miode Position
1:35-804 128k (-6c8) /300K 72/B/P0  PERK/LogPur—Video  13Bmsec(Puto) BBB1  HAXH B-36Bdegs
2:584-984 128(-608) /300K 187/28/F0 PERK/LogPur-Vidso  Tnsec(Auto) 681  MAXH 0-36Bdege.
3:964-1008 128K (-6c8) /300K 72/8/P0  PERK/LogPur—Video  nsec(Auto) 2801  MAXH 0-36Bdege
13[ZLJL SUWON Lok Chamber 1 2819 Jun 25 83:18:47
Rodiaoted Emissions - 3 Meters
Pro ject Number:4785809800
17 Client: Samsung
Config EUT / AC Adapter
Mode: Tx_LTE B26_High_Below 16
184 Tested by:45585
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368 [Iz2) 18688
Frequency (MHz)
Ronge (HHz) N Ref/Attn  Det/fvg Mode Sweep Pts #owps/Mode Fosition | Range (PHz) REW/VB Ref/Atin  Det/fug Hode Sucen Pts  #5upo/Mode Position
4: 30-804 Bk 72/B/P0  PEAK/LogPur-Video o) 8831 HAH s
994- 1080 ¢ ook 726 K/Logur-\ 1 ¢
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REPORT NO: 4789067225-E1V1 DATE: JUN 27, 2019
FCC ID: ABLSMN975F

DATA
Trace Markers
Marker Frequency Meter Det VULB9163_750 Bypass_Below_1 Corrected QPK Limit Margin Azimuth Height Polarity
(MHz) Reading G[dB] Reading (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
1 59.6055 6.41 Pk 18.6 4.6 29.61 40 -10.39 0-360 200 H
2 158.5808 3.82 Pk 14.4 4.8 23.02 43.52 -20.5 0-360 200 H
3 368.7218 2.95 Pk 20.8 5.5 29.25 46.02 -16.77 0-360 200 H
7 840.9125 64.23 Pk 27.1 3.1 94.43 46.02 48.41 0-360 100 H
4 57.864 7.72 Pk 18.9 .8 27.42 40 -12.58 0-360 100 \%
5 161.3865 3.71 Pk 14.7 1.4 19.81 43.52 -23.71 0-360 100 \
6 379.5578 1.93 Pk 21.1 2.1 25.13 46.02 -20.89 0-360 100 \
8 841.7625 50.26 Pk 27.1 3.2 80.56 46.02 34.54 0-360 100 \%

Pk - Peak detector

Note: Unwanted emissions captured from 814MHz to 849MHz and from 859MHz to 894MHz
were the TX and RX signals generated from the call-simulator.
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